# Test Report

No: STD-20200917-002N-2

Sample Name: Fiberglass pipe repair bandage

**Applicant:** Shaanxi Unique-technology Co., Ltd.

**Test Type:** Entrusted Test

Testing Company: Qingdao Standard Testing Co., Ltd.





#### TEST REPORT

No.STD-20200917-002N-2

CX-29-JL04 D/5

Page 1 of 3

Applicant	Shaanxi Unique-technology Co., Ltd.						
Applicant Address	Room 21-12403, Guobin Estate. No. 15th Road Keji 7th, Xi'an Hi-tech Zone, Xi'an Shaanxi						
Contacts	Mandy						
Sample Name	Fiberglass pipe repair bandage	Sample Number	20200917-502001				
Type/Serial No.	Type:UT004	Sample Quantity	3 Sets				
Manufacturer	Shaanxi Unique-technology Co., Ltd	Other information	Each set of samples contains a white 10cm×3.6m fiberglass pipe repair bandage, a 57g adhesive epoxy putty and a pair of gloves				
The above information	ation is provided by the applicant	and the applicant should	ld answer for its authenticity.				
Received Date	2020/09/17	Sample State	Solid				
Finished Date	2020/09/17-2020/09/23	Test Type	Entrusted Test				
Test Item	Withstand voltage test						
Test Standard	Methods provided by the client						
<b>Test Conclusion</b>	According to the client's requir value. The test results refer to p	Stamp:	tand voltage test is the measure 施测股份 海 2020/09/29 检测专用章				
Remark	STRING RD S	1 1 1 - KBD	Pesting Stamp				

Editor

石学燕

Auditor:

Siz

Approver:





#### TEST REPORT

No.STD-20200917-002N-2 CX-29-JL04 I Page 2 of 3

No.	Test Item	Unit	Summary of Test Results  Test Result	Test Standard	Remark
110.	Test Helli	Onit	Test Result	Test Standard	Kemark
	, Th. 140	20	The water pressure is 6 MPa and	L KE, S.	JII OF
	251	P.	keeps for 1 hour without leakage;	40.	, Al
1.0	Withstand voltage	20	The water pressure is 10 MPa and	Methods provided by	5
1/1	test		keeps for 1 hour without leakage;	the client	765
	D, YA		When the water pressure reaches	0 1 KE 70	00
	140 20	SIL	18.4 MPa, leakage occurs.	5 5	Br.

## Test description:

1.Test equipment : Pressure blasting testing machine etc.

2.Other information : Laboratory conditions: 24°C, 51% RH.



ing S

0532-58668377 邮箱: stdard@stdard.com 网址: www.stdetest.com

# TEST REPORT

CX-29-JL04 D/5 No.STD-20200917-002N-2 Page 3 of 3

# The Picture of Sample







Fig1.The picture of sample

\*\*\*The End\*\*\*



总机: 400806599

### **NOTES**

- 1. The report is invalid without signatures or seals of the editor, reviewer and approver, and it is also invalid without the "test special chapter" and its riding seal.
- 2. The testing result is only responsible for the sent samples.
- 3. Any unauthorized copy, illegal transfer, embezzlement, imposture, modification or any other kind of manipulation in part is not valid. We will reserve the right to the legal responsibility.
- 4. Any objection to the report should be submitted to the testing company within 3 days since receiving the report. Otherwise, it will not be accepted.
- 5.We can delegate some items that have not been qualified to the agencies that qualified by law and have the ability to complete the subcontracting items.
- 6.The test report is only used in research, teaching and internal quality control instead of social proof. It shall not be used for court proof, arbitration and other related activities without our permission.

Testing Company: Qingdao Standard Testing Co., Ltd.

Address: LANEBEST Innovation Park, No.1 Jinye Road, Qingdao National Hith-tech

Industrial Development Zone, Qingdao, Shandong

